HKIS

GTSUPERCHARGER

Part No: 12001-AH001/AH004
HONDA CR-Z ZF1 (LEA-MF6)

o ERBE
ABIZIA (FERAT - CRARMICBT BHA S,
AT 13 S EPIEEIIRE L TS,
BEAICH o IE, KITRELTIEEL,

AE @&, TRICSTIEROAIMMITAIETY .
AN—BEEAHEGODELFENELLGHRICIE, EONCEEVEFORFTEEICTERS LS,

m &R A GTR—N—F¥—I¥— AT L

23] ® BENEFRANS

a3 — F N |23>7Y—FrFv bk STEPL(12001-AHO01) : 2010/02~
E RIS FE R arFY—bkF v b STEP2(12001-AH004) : 2010/02~

E{tEREAE M E04215-H15023-00 Ver.3-3.04

A—h—EE "% CR—2Z (DAA-ZF1l) XMTEH#HH

I

VO UERA LEA-MF6

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~




&g &

KMED+y v —2 07 ZBNT =8, BEICKH CTH®E
(DENSO 160200-5070 Washer Assy) &Z& CHB LTS,
KRB IBINAF I ZERLTLEE,

AEREFEALTOI VO U RUVHEBEFOHBITOVTE—URIEZHLEEA,

OXREMRIE., HKS GTAR—N—F¥—Iv—KEKRIE (UT XKEKRI) NEAHINET,
OFXRMURE. ERY IJaVEL—FICTEYT A VT EHDI=H, FTitleEBRmENDHEETHERALTLESLY,
FEESBAELUNDOHREFERALEEBSICIEII VS UAHIET AR HY £T,

avJY—rxybE E B &
ECU MERBRICHET—4%
i 55 MEFRIFHKS AZ LT ESAY
/AT MEFLIEFHKSRTULREUZ—4 T
XI5 — MIEFERIIHKSHY ALY bNANT—

FIEFHKS LEGAMAX Premium

RIN=9 TS5 HKS R—/I—J74Y—L—>29 M40i Ll E
IOV HKS I o vAALy)—X JBRME25UE

OFXRBFZZTHRFERAFUHTICTHEALEGEICIK. KERIEZHEZTICHEIZLEFTEERA,
R R &R D ERAEN
IV URKEEGHOSIELS, FET—)—ZFBITLY., 1 URSEGEHEEEEGEHULT
FEARALEES, (1 RS EER$ &K 110,000rpm)

WETDECER
2 ETNo. B i BT E RN B
3-3.01 2010/09 IR
3-3.02 2011/03 RENELEE
3-3.03 2011/04 ERER P
3-3.04 2012/02 HARER

-2-
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDACR-Z 2010/02~




B

[ZCDIZ/ ARE - B RC DT/ RE EDEE oo, 3
2 e L 1 B S 4
1. J—TILIN— HTHF L oooeeermrmeemmm i 8
2. AT IR =T 12
3. FIO a2 TIL— KR O—=F5—HUT T s 13
4. GTR=/IN—F v —2 0 —FUF T oo 19
B, A A= —F— - INA E UG EYTIT v 28
6. E/G HIMEZREDERERATIF covereeererereereesieee e 48
A a4 | T A s = I PP 52
S N Ry A T e ) 1 el N =i 53
9. MFIFRRDIERE., FS g TI—FREIAEE o, 54

ESEIE \
CDEIX, HKS GTR—I—F v — 9% —PRTLAEBEVWLEFWEEEIELIZTHYNES ZTNET,
REICTFERWNEE, BEZHRDICRIESEILOICKEZRHEALTEELY,

BT T TRIIAZCRE SN TVWEINEEZTY ., ‘EICHEALTLESLY,
AREFEUT T ETEIRINCDLTHA. FCBELEZETHEEZTLE TR,

AKE-BRITONT

@ AREFAXRERZEZZLRICIFT T EZE, BEFROCE=ZFADERPLIEFERAICHLT H1=6H. SFo>TLY
FEEREWVIEEEBEZRLTUVET,

AELIIEBEERTATY, ARNOFERIZTLEHLEVNTLCESLY,

PEBRXIIE=FN., REFZRUVMERZMI. BRFEALEZIEICKYZFTEESTICOVTEME—UER
B\ RET,

AERIBRERETIV/ —TIILEFBAAORMFITEEEICARINTLET,

REL, FPELHCBRTHZELAHY FTT D TAREUREREDEEZ CHERECEEILY,
AERIMTERESSH. AERDE=OFELGLERTLHIENHBYET,

REEDEE

FETHE, TROLSLGREZEZHEAL, BEHEADBIRLALERLTVET,

M\ EE ErERaEREsS. REXEEEER>BANS LSS

=

EETFEREN, HEEESBRAEE SN HEE(AE)
N\ GEE sixmRorsrEEinzsa
GEKMIBE L. HFEEMAEETHEE S D MNBERI A FEHORER U EE)

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



\—YUYRXFk

EE i = e
1 | A= —Fv—Tv—K{K ASSY 1 GTS4015 HP
2 | RBEAVDIVE— 4 STEP2 D&
3 | FSOLAVTIL—RIAIE—TILAVE 1
4 koS av I —kE220 1
5 c>o4a T —k 1
6 cOa I —ko—5— 1
7 | ZavTav T IR 2
8 |7T—I— ¢60 2
9 | R—=/IX—F¥—Tr—KAKT—1)— 1
10 [ R)Lk 1 4PK1240
" A= —5— 1
12 | YRR OE— 1 (7NfF: STEP1¢27-STEP2 ¢ 34)
13 | JJ—2/3)LT ASSY 1
14 | R—/—/\J—2O0—)a—FvYK ¢150-60 7 1
15 | /Rh—R ¢4 1 500mm
16 |7"h—R ¢8 1 3000mm
17 |K—R @10 1 1250mm
18 | h—R ¢22 1 500mm
19 | fitilR—R @10 1 1000mm
20 |3 —bFa2—T 98 H 1
21 |ay—bkFa2—T ¢10H 1
22 |3 —bFa—T 9221 1
23 | AV B—9—5—A2LYb/S1T No,1 1
24 | AVB——F— AL Yb/S1T No,2 1
25 | AVA—D—F—4A2LYbINLT No,3 1
26 | AVA—9—5—TIhLyk/14T No,1 1

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



21 | AVB3—9—5—TF LY/ 1T No2

28 | AVB—9—5—TF LY/ 1T No3

29 | Y9232 8147 No,1

30 | H¥923v/8147 No,2

31 | ¥HU23avis14F No3

32 | R—=I\—Fx—v—T 57 Yk No,1

33 | R—=I\—Fxv—x—TZ/7 Yk No,2

34 | Toatr—T37 Yk No,1

3B | Toatr—I37vbk No2

36 | kUL aVITIL—FRLUTSryb

37 | A= —F— AL YbLT TS yb
38 | FSULaVTIN—KHI—5—TS4 vk No,l
39 | k3923 TIN—KI—5—T S vk No,2
40 | 3923V TIN—KI—5—T 349k No3
41 AB—G—5—TF 2Lyt T TS5 vk No,1
42 | A= —F5—TF L ybIALT TS/ vk No,2
43 | (VB —0—3—T37vk

44 | oA 1T TS5k

45 | RANRATTS47vk ¢50 A

46 | RRANATITSvk ¢60 A

47 | B av A THR

48 | 2)avik—R ¢50 L=20

49 | 1)avik—X ¢50 L=55

50 | >)arik—R ¢50 L=70

51 | 21arih—R ¢60 L=55

52 | ¥)arik—RA ¢60L=70

53 | 2arih—R @70 L=20

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



54 | BEIarik—R ¢45-¢50 1
55 | Zwiavik—RA ¢ 50 L=75 2
56 | Zvi3rik—X ¢60L=75 1
57 | AR—H— M4 L=15 2 EHik®
58 | AR—HY— M8 L=35 3
59 | AR—HY— M8 L=5 1
60 | RR—H— M8 L=25 2
61 | RR—Y— MI10L=3.2 2
62 | K—R=vT)L P4 H 1
63 | R—R=v7IL ¢10 A 3
64 | R"—RVUvT ¢8H 3
65 | K—XVUvT ¢10 A 3
66 | Fh—R/NUK #4 5
67 |R—R/\UK #10 2
68 | sh—R/UK #28 16
69 | Rh—R/UK #36 10
70 | R—R/RUK #40 2
71 | TILK PT1/8 1
72 | F—X PT1/8 1
73 | RARILE M6 L=15 8
74 | RARILE M8 L=15 4
75 | ARfHRILE M8 L=20 3
76 | RARILE M10 L=20 1
77 | FvvTRILE M6 L=12 5 A—AYRELT
78 | FvvIHRILL M6 L=15 3
79 | FvyIHRILL M8 L=15 2
80 | F¥vyIHRILE M8 L=50 2

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



81 | F¥vyIHRILE M8 L=70 1

82 | FvyIRILL M10 L=20 3

83 | FvryIARILE M10 L=30 1

84 | FvryJARILE M10L=35 2

85 | M7RK/Lk M8 L=35 3

86 | RTYLT Iyl v— M6 8

87 | RFYLT Tyl v— M8 7

88 | RTYLT Tyl v— MI0 1

89 | Tyl v— M6 11

90 | Ty r— M8 12

91 | Tyir— MI10 7

92 | 75Tk M6 4

93 | 75U Fvb M8 6

94 | 75T vk M10 1

95 | AR —b 3

96 | B4M4IvT K 5

97 | BA4SvT & 10

98 | AATvT N 10

99 | NAFDRTYH— 1

100 | F-CONiS + OSC vk 1

101 | F-CON /\—F% X 1

102 | N—HRRT vk 1

103 | ERikEREAE 1 S/C ¥vyhMA
104 | ERikERBAE 1 #ilE ECU T—A28EER A
105 | ERfTEREAE 1 S/C ¥vkH

-7 -

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



1. 7 —=)L8—YESL

BREMREICE-THEXRZTE S,

QXY T —DI A F RIEGFERERNT,

QDA o T—V T T7Fa—TEBHNT,
BRLYR—EFron—Ca4 0 FERMT,

@OTT7 Y ) —F—EEBmHNT,
G)T77Ot Y —aRy84—FENY,
ORTT7 7Rt Y—FmWMNT,

cI7 70t —FRAMAFTULARIL MEIBFERT S,

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



(7)BEER - BIFFERR TSy ad—IL RERST,

@IS VT U HE—HN—EETNT,

ODOL Y R—2 ZENT,

Bl T 73

(10 D782 bNDIN—Y A FHhN—FTNT,

A)@78 Y rN\I—t 22— —LERST,

(12)@7 8 Y bV NR—FEHNT,

13)@7aY bNUN—E B —TFTyN—E—L%
i) N

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



(14)D7aY bNRUR—T 7 HA RERMNT,

(15)EEfEB/INY K54 FZERNT,

16) R FIZD2WWTWB ARy B— - h—RZEkKE
Do+ vorv—2 00 EWMNT,

T RS R

SHHEDA VY —R U ERSNT 0.
B&PHEIZH LT (DENSO 160200-5070 Washer Assy) %
TRECREELWL,

ANEEERIANY K54 FERF TS,

A8t —rFriar—F—U—RIL MDD &L SIZ
RUSAHMEERTIE - AHRLUFEERTIT.
A—br7ovar—7—)—%

REFETEIY ARICEIAD L TARIL FZEERSL T,

-10 -
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



19D —+T o ar—FmNT,

(200QRIL b E=EH T,

(21) DA o TF—9 I =R—IL FEERS T,

-11 -
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



2. 41023 —%H (STEP2 DIFEDH)

N—Y Xk

No. e 5

el

P2 RBEBAVDTY5— 4

e =
= H

RHERSEROOH, ABAICKRDSHHEF TIIERETEHENTEELY,
FEIVOUPHRE., MELTEATRDES L. ERETHRLTEEN,
PTG ERZBBEERF ISR, BRIZTEo> TS,
HERIZITEOIBMES X, REARHLTRESRBISEEALHYES,

r—TNE—SFNENYTY—DIAFT R FHMAL THERETHES TS,
BE, XF a—HMILHEMBRAEZEIEETNLSHYET

1

(1) EERITHHAEE LERTIDT, Za—ILTs5—F vy T&NL. BEEZHRKT IEEETES,

QAo Ha—hbary 2—FBNT,

QDT a—T /LA TERNT,

@7 2—INNAThQ@1 ooz 3—01) v TEHL.
MEA DT 2 —%HN T,

7 RRAZ

- BMENRAELETOT,

ZITMAEDEFEZEZ LTS,

BYRBEA VDIV A—DO Y T2V YAV T Y REERT %,

O RBEA DIV —EHMEA DTV —ERLKSITTa—TIL/ A FIZEATIT,

A0 3 —XMEFETES LIZMIE/NA—Y ZRT1T5,

T ERAR

- Bl OMERESFITHMEAS P03 —Z20REL TS A, ERGMREBZRTI D ENATELRIRYET,
12 -

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~




3. F392aYvI—FRo—F—RitlT

N—Y 1Rk
P16 ot Wy T . P21
P65
P38

P73

P87 P64

P86 [

P89 I 0 TV y
No. B H=
P3 ;5923 TI—RIAILE—TLAVK 1
P4 rSHLavI—KREvy 1
P6 FSHLaVITN—RY—F5— 1
P7 T4y T40T TILR 2
P16 T—Z ¢8 1
P17 R—Z $10 1
P20 WS —bFa2—T ¢8 A 1
P21 AT —bFa—T ¢10 A 1
P36 bS53V ITIN—REL I TS vk 1
P38 b59230TI—KH—5—T 579k No,1 1
P39 b5 aVTIN—FI—5—T 5% vk No,2 1
P53 avik—R ¢70 L=20 2
P64 R—29UvT ¢8H 3
P65 Rw—29Uv7 ¢10 A 3
P70 R—Z/AUR #40 2
P73 RARILE M6 L=15 1
P75 FNARILE M8 L=20 2
P86 ATV GTTyv— M6 1
P87 ATV GTTyv— M8 2
P89 Tyir— M6 1
P90 Tyir— M8 2
P93 752 F vk M8 2

-13-
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~




(1) R—X ¢ 8 & 1000mm & 1250mm
HR—R @10 & 350mm & 570mm [ZYI¥d 5.

F392aVvIIL—FT4)L3—I LA

cTR—RX P10 FEEBEICTIL—K T4 IILB—I L A2 MIC
EHGHLTHE A YNSTIZ. A—RADEHKLTHA AL
570mm + 350mm LT %,

QrSULa3VITN—FRITLULE—TLAYMZDTWS
JLFx vy TERS T,

@)aANLSF—+bFa—T $8 A% 1000mm & 1250mm
LS — FFa1—T ¢10 B% 350mm & 570mm (28T L & ABR— X (ZET T 5,

(AHR—R p10 &
DR—R 2 Yy T P10 AZEALN.,
@r39232TI—KIT4ILE—T LAY MZERFITS,

GRS aVIN—FKELY TSy b &,
Dy yavik—R $70L=20 553 TIN—KEVI TSE Y b
@Fk—R/N K #40 '

TR,
@rSHLavIN—KEry
IZERfF 1T 5,

- 14 -
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



6) 5923V TI—FE2 2D ASSY FE=Y TILD
TLF¥vy TERIL,

DOR—RY 1)y TP10 A

ZRL.

@h—2Z ¢ 10ASSY

EHEBT S

(NHR—RZEDELSIZREIL., 35923 20TIL—F2 29 ASSY %
ORARIL b M6 L=15

QAT 2T T yTv— M6

@7yl ¥y— M6

AL, BEFEICERMATIT 5,

TR—ARXT O LEVNES SO 3 VTIL—KE Y ASSY DRAEERRT 5,

8) Z4vTa VI IILKRE
D392 3VIN—FI—F5—
[ZEF TS,

FAAC S ‘ \
"HD&ES27yvTa v ITAROAN
TNENARAIZRILC KSICEET 5.

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



(9)D7R—2R ¢ 8 L=1000 -
@7k—2Z ¢ 8 L=1250 %

®@F—RVUvT ¢8H

ZAHW., bV 3 TN —FI—F—IZEBRfFIT 5,

Q)BD+Z92avIN—KI—5—T 347 vk Nodl
®Or39232IN—FI—5—T347 v kNo2 %
®7 AR b M8 L=20

@QRT) T Iyv— M8

®7v¥— M8

@75 Y+ vk M8

AW, FSH2a T N—FH—F—IZR{FIT B,

§ ol
A A

P [ M

(11)D - @D R)L F EEH L
kS549S327)L—K9—5—ASSY %
HimH LT, ERICETT 5,

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



(12) D7R—R @8 L=1000ASSY
@1—R ¢ 8L=1250ASSY
., ACaOVTUHOmMIENAL IO UIIL—LRAIZEIERAL,

Wik
ol L
paims A ANBI B Y

(13) F59 a3 IIL—KR—R ¢8 LiE @A
FHELEWE S IZRKPOERZ

B4y T AL, BET 5.
IERERUSMCEREIZECLTEASy T AN

FSO L3 VT —RR—RDMbERR &
FHELBEVWLSICEET S,

-17 -

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



(14) DRh—R ¢8L=1250 %
@c—R9 1)y ¢p8H
AW, bSO VITN—KREUYIZHERT 5.

(15) 59 32TIL—Kik—R ¢8 EMERGA
FHELEBEWE S ICRGPOERI
B4y T AL, BET 5.

ERERUSMCEREIZRELCLTEASy T AN
ES9 S 30T IL—KRR—ADMBERR &
FHELEWESICEET %,

-18 -

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



4., GTR—IR—Fv—ov—HftHF

IN—Y Rk

No. e HE
P1 A—I\—Fx—v—AK{K ASSY 1
P8 J—1)— ¢60 2
P9 RA—I—Fv—Trv—KEKT—1)— 1
P10 ALk 1
P29 H4232847 Noi 1
P32 RA—NN—Fv—Tv—T 349k No,1 1
P33 RA—N—Fv—Tv—T54 vk No2 1
P34 T3+ —T547 Yk No,1 1
P35 T3+ =TS vk No2 1
P47 Yo I THR 1
P58 AR—H— M8 L=35 3
P59 RAR—H— M8 L=5 1
P60 AR—H— M8 L=25 2
P61 AR—H— M10 L=3.2 2
-19 -

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~




P77 FoyTRILE M6 L=12 5
P78 FouTRILE M6 L=15 3
P79 FuTRILE M8 L=15 2
P80 FrvTRILE M8 L=50 2
P81 FryTRILE M8 L=70 1
P82 FoyFRILE M10 L=20 3
P83 FyTRILE M10 L=30 1
P84 FyFRILE M10 L=35 2
P85 mARJLk M8 L=35 3
P89 Tyl r— M6 3
P90 Tyir— M8 5
P91 Ty — MI10 6
P93 ISP F vk M8 2

(DR —I"—F ¥ —2 v —K{KASSY D
DavILyy—nH U FEERIL b
. &Y
@QavILyy—nHSUSAETL—k
EENED,

QRQAR—IN—F¥—Tv—KiK&
@arvILyY—nH oS EREESE
@DR—IN—F ¥ —T ¥ —ASSY DT L— FOMIHD R LR E
G2 ARKDaLTLyH—nNI DU TEERIL FEO R
25mm¥nbHESICAEHLEL.
DarvILyy—no U FEERIL b
QavILyY—nHPUSAETL—+
AWV, BEY %,

-AEHLEBRTE, RI—R—Fry—C v —
AR ASSY - flilFA VT —O X =ZR—IL K
FEMICRMATLT, Yo avng T%
RiFT1+9 %, D&, THELELLZE
HEL., THELADONEIHE, AEHLOD
MR ET S,

T=5(0.51)

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~




@)Y 3aI4 T Nol &

DY s avA THRT v b

@F v v 7KL b M6 L=15

®7vv¥— M6

ZRAL, A—R—Fy—D v —K{KASSY IZHF TS

H4 < 3>2/34 7 No,1

L &r _
- 5~"\::!I.-" rd

@FT—1— ¢60%

DF vy FRILE M10 L=30

@7y r— M10

@AR—H— M10 L=32

EFRAWN R—N\—Fr—Cv—T 545y k No,l IZEfTIT5,

T=43 (4. 38)

=21 -

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



B)R—N—F ¥ —T ¥ —K{KASSY %

@mA/)L b M8 L=35

ZRL.

A—N—F v —T v —K{KASSY &
A—=/IXN—Fx—T¥—T 54 v k No,1 DREIZ
QAR—H4— M8L=35

AT, A—I—Fv—Lv—T545 v kNo,llc
BT+ 5,

A—N—=Fx¥—x—T3% v kNodl

B)R—N=Fx—r—KhT—-1)—%
OF vy THRIL b M6 L=12

AW, R—/I\—F ¥— T v —KIKASSY [ZEfTIT 5,

s Xy TRV bAXH T ORI+ ORR.
A—IN—F ¥ —2 ¥ —K{K ASSY D
oA —MEILHENKSIC
ANALVFETRYIEDHEZT D,

1=10(1.02)

(MHEETLO A MILLRNILT—DF
HEMLESL., DK SIZHIT 5,

@MILIEHMEI S oA AN =%

BHlICEMTIT 5,

-22-

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



(DR —/IN—F ¥ —T v —K{KASSY D
DTLFxrv T ¢8
@IdLx¥v7 010

@Fc—RV Uy ¢p8H
@FR—Ro Vv T ¢10 A

ZESNT,

E AT &S

- R—RY v ¢p8H - p10 AIEBFERALET,

(10) W7Rk—R ¢ 8 L=1000

@it—RA ¢10L=570

. (O TR—N—F¥r—I v —K{KASSY Mo Es L 1=
@c—RY 1w T8 H

@DFR—RY 1) v F¢$10 A

AL, A——Fr—2 v —KIKASSY IZEHET S,

"BD&ESTPTE—aT Y R— b EICREMEZEERA—N—Fr—Ov—ERETHEEEZT S,

s R—R PLOL=B570 XS VTR —FT YN—FKR—R -AICTAAF¥—UR—ADTHIZEL.
RA—N—F ¥ — v —KIKASSY [TH#KT 5.

+ IR—R 10 L=570 [FR—/S\—F ¥ — ¥ —K{k ASSY #EHMIZHT T =FEICR—R ¢ 8L=1000 O TFHI%
BAEDICHEKRT S,

-23-
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



Q)R —/IN—F v —2 v —KIKASSY %
DF vy FHRILE M8 L=70

@F vy TRILE M8 L=50

@Ivi¥y— M8

@DAR—H— M8 L=25
B®RR—H— M8 L=5

AV, EmICETT 5,

1=24(2. 45)

s A—IN—F v — T v —K{KASSY THD
RILE =Dy — - AR—H—[F, El\AIZ,
T—TFEEZRAVETET D EEEETLRTL,
BT TET TN LENITEET S,

Bt T DER—/IA—F ¥ —2 v —K{K ASSY TE®D
ZyTILERI OO EDMICHEERGNKSIZ,
R"—RH Yy T - ZwTINOHELZRET D,

-24 -

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



12)r59 23 2T7IL—KREKR—R ¢8- ¢10 &thERAEM
FHELENE S IZEBD~QERIZ
B4y T AL, BET 5.

EREUSMCEREIZRELCLTEASy T AN
SO 30T)— RiR—XAMhERNG &
FHELEWESICEET 5,

(W3)MIEA > T—U T =7R—IL FZEfT T,

FIEARIL b

DF ¥ v TR b M8 L=15

@7y ¥y— M8

@752+ v bk M8

AW, R—=\—F ¥ —Txv—T 345y b No,2 ZBft+5,

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



(14) 7o2ar—T547 vk No2 &
DF vy FHRILE M10 L=35
@7vi¥— M10

AW, IO TFEICET TS,

T3 F—T 57Uk No2 [CIFMENH L= IESEICREBITEEL TR T ETLE S,

(15)7—1— ¢60 %

DF vy THRILE M10 L=20

@7 vyir— M10

@AR—H— M10 L=3.2

ZRAWL. To2ar—T 37 Yk No 1 IZET T3,

1=35(3.57)

- 26 -
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



(16)NIL FERD LS LA T TG TS,

BT ALV R IHMIES ST — ) — 2R RV ICEESEENRILNER T TS,

HKS R—/I\—F v —Drv—TF—1)—

HKS 74 FSJ—1)—

oy

% HES+—8—HK T T— 1) —
|

/= EmATH

METITF7aT—1)—

WMED SV T—1)— HKS Ty 3+—7—1)—

(17) 7223+ —T547 Yk No1 &

DF vy THRILE M10 L=20

@7vir— M10

AW, T3 —T57 Yk No2 ICEft T, T3+ =T34 vk No,1 Z LTSt IEERATRILEERD,

737 —T54 9k No2

FHRIGIE NI)L RN | EEERS (N{kefl)
TARSZT—=)—-9529T—1)—MH 130mm 650{66.3}
HKARJLR RNV (TR FBIERFISRIERICA AL TS,

s N FRFFEZDEY RiRlE, BEBEICHBZ TV —RBEIDONSTYXTELELTO,
9509 %7 bE2EEUERLTHEAEL, REEICHET S,

- N MIERRRE. FRKRICKY 2~20 BRI TERANRET 2-HIETEERAICED L SIC
KT ER - FABRETES, FABBERIENIL FOBUELRENH, ZEDHICAR, FARETLS,
RN ERET—)—DEIZL>NYE->TLENERT S,

T=43 (4. 38)

-27 -
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



5. 1V8—9—5— - R4 EV TR
- A VA= —5—Rft}

N—Y Rk

No. B H=
P11 A B—y—5— 1
P40 59230 TI—RY—5—T 57 vk No3 1
P43 A=) —5—TSrvk 1
P49 aviR—R ¢ 50 L=55 2
P68 R—R/AUR #28 4
P74 NEARILE M8 L=15 3
P75 NAERILE M8 L=20 1
P76 ANARILE M10 L=20 1
P87 ATV Tyv— M8 4
P88 AT Ty w— MI10 1
P90 Tyir— M8 4
P91 Tyl — M10 1
P93 75004 vk M8 1
P94 752 Fvk M10 1
-28 -

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~




(1) MER—2(LO)ZES L., MER—2HI)IZHEFDT D,

2 +F39232INV—FU—F5—T345 v ENo3%
DRAARIL b M8 L=15

@QRTY2TITyv— M8

®7vi¥— M8

FRWN V3= —Z5—IZ{RfFIT L.

)M B —U—F—ASSY I
@) arvik—R ¢50L=55
®FR—R/N\2 K #28

ZRY,

FS9L 3 IN—FKH9—5—T 34 vk No3

WA= —5—T35y %
DRFAARIL b M10 L=20
QRFTY 2T Ty r— MI10
@7 v ¥—M10
@752+ v kM10

ZRAL. EREICERMATT 5,

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



B)f B —U—F—ASSY %

OARARIL b M8 L=20

QAT 2T Ivv— M8

@7yl ¥y— M8

@752 F vk M8

ZAWL., b33 0TNV—FRI—F—I2RKFITT B,

)1 B —U—F—ASSY %

ORARIL b M8 L=15

QAT 2T I v v— M8

@7yl ¥y— M8

AWV, ElERMAFLMEELE LT,
ReFFLEZ&RILE - F v FERFEDT 5,

(7) 59232 TIL—FR—R ¢8 LihERGEA
FHELEBEWE S ICRGPOERI
B4y T AL, BET 5.

EREUSMCEREIZRELCLTEASy T AN
ES9 3 TIL—KRR—ADMBERR &
FHELEWESICEET %,

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



- AVB—D—F—A Ly b3 TERYFT

N—Y Xk

No. bLES =
P23 A2B8—P—5—A2LybsSL4T No,i 1
P24 A2 B—9—5—A2LybiSL4T No,2 1
P25 A B—G—5—A2LybiR1T No3 1
P37 A=) —F— ALY ILT TSk 1
P45 RENRATTSTvk $50 A 1
P50 avik—R ¢50 L=70 1
P54 ERF)aVR—R ¢45-¢50 1
P55 w3 R—R ¢ 50 L=75 1
P68 R—R/NUR #28 6
P73 FRARILE M6 L=15 2
P86 ATV Ty v— M6 2
P89 Tvir— M6 2
P92 7500+ vk M6 1
-31-

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~




@A A= —F—4>Lv ki1 T No,2IZ e RS —F 4 — o — 1l
DY Yyark—R ¢50L=70 '
QRRNA1T IS4y + ¢50 A A28 —=9—5—A4 2Ly ks34 FNo,2
@i—R/N2 K #28

@RARIL ~ M6 L=15

®ORTY2TI v ¥— M6

®7v¥r— M6

@752+ v kM6

ZRL.

@B —H—5—4 Ly b4 TTSH Y b
ZRAFIFL.

@Yy arhk—R ¢50L=75

@R—R/\2 K #28

BT,

\@f VA= —F—A Ly b TTSHy kI,
QAR TITSH vk 50 AD
LRI D &S ICEfT TS,

Q)1 32— —5—4 > Lw ki1 T No,2ASSY #
DRAARIL b M6 L=15

QARFTYTIT v v— M6

@7y ¥y— M6

AWV, EmICRMATT 5,

X Y
A 23— —5—A 2Ly kiNA/ T No,2ASSY

-32-
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



10 B —9—5—A4 > Lv b/ T No,3 %
HEITRMA T 5,

4‘/9—95—4‘/b“} k734 7' No,3

A)A 32— —5—a4 2Ly b/S1L T No,1l &

DEFELYavik—R ¢45-¢50

@i—R/N2 K #28

AWV, BEFEICEMSITL. 1283 —9—5—A4 2Ly b1 TNo, 123 DEHELELT
At LIz, BRIV b - R—RND FEXRFEDHT 5,

BTN TEEMEDFHERRL. FHT HAREMED H DIHFTICIE
HEBODAROO—bZY TS,

A—N—=Fr—Ur—f

A8 —9—5—A4 2Ly ks34 T No,2 |

-33-
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



" AVBR—=9—5—T Ly b TR

N—Y Xk

P13 1J1)—2/8)LF ASSY 1
P15 R"—R ¢4 1
P18 h—R ¢22 1
P19 fit;lR—2R @10 1
P26 A= —5—TFIrLYbs31T No,1 1
P27 A= —5—TFIrLyb/S14T No2 1
P28 A= —F—TFIrLybk/S14T No3 1
P41 A B—9—5—=TF I Ly IRAL T TSIk No,i 1
P42 A B—9—5—TF 2Ly IXATTS4 Yk No,2 1
P45 RANATITZr9k $50 A 2
P48 o)avk—R ¢ 50 L=20 2
P49 o)avik—R ¢ 50 L=55 1
P51 s)avik—R ¢ 60 L=55 1
P55 9wiavik—X $50 L=75 1
-34-

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~




P62 R—R=v7IL ¢4 A 1
P63 R—R=vyFIL ¢$10 A 2
P66 R—R/NUR #4 3
P67 R—Z/AUR #10 1
P68 R—R/AUR #28 6
P69 R—R/IAUR #36 2
P72 F—X PT1/8 1
P73 AR M6 L=15 3
P86 ATV Ty v— M6 3
P89 Tyl r— M6 3
P92 IS5 TF vk M6 2

-35-

HKS GT SUPERCHARGER SYSTEM Complete Kit

HONDA CR-Z 2010/02~




A3 =9 —5—F2 Ly k31 T No,l &
BHECRATT S,

WYA2E3—9—5—T2 rLv k31 T No,2IZ
Dy Yarhk—R ¢50L=20

QNENA TTSHy kb ¢50 A

@®i—R/N K #28

@RARIL ~ M6 L=15

®ORTFY2T Ty v— M6

®7v¥— M6

D752+ vk M6

ZRL.

@®f B —HO—5—F9rLy b4 TTS545 v k No,l

ZRAFIFL.

@y )arhk—R ¢50L=55
Wy v 3rhkR—X ¢$50L=75
MR—R/N K #28

BT,

A08—=9—=5—=F7 Ly ks34 T No34l

A8 —9—5—=T2 kLY k31 T No,14l

- 36 -

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~




1HDORIL FEBS L, 1 V3 —9—F—F 2 kLy b1 T No,2 ZRfTITT %,

A28—5—5—F% Ly /54 F No2

Y A5

(15)) J—/N)LT ASSY IDH R v hZEEIZHEH.
DA B —9—5—F 9Ly ks34 T No,3
[IZY Yy—2/8)LJ ASSY R4t 5,

(16)7h—X ¢ 22 % 420mm [ZENEFT B,

(17)Y) J—T/N LT ASSY IZ
@=—RA 22 L=420mm
@F—R/3> K #10
LT B,

-37-

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



(18) 41 32— —5—F 2 kLw k1 T No,3IZ
D Javik—R ¢50L=20
QNEINA TTSH vy kb ¢50 A
@—R/N> K #28
@RARIL ~ M6 L=15
®RTY 2Ty v— M6
®7vT¥— M6
D752+ vk M6
R,
®@F V8=V —F—FI Ly b4 T TSy b
No,2
ERfHFL.
@Y 1)avik—R $60L=55
@R—R/N> K #36
EET,

(19)A v B8 —9—5—F9 kL ks34 T No,3ASSY %
ORARIL b M6 L=15

QAT T Ty v— M6

@7yl ¥y— M6

ZRAV. ERICRA T 5,

AB—9—5—F79rLy k4 T N0,1.23 DEERDE L.
AT LE=&RIL b - R—RNY RERFEDT D,

"B A TEERMEDFHEHRE L. THT HUAEEDH L EHICIIFRBDAR Y CL— b YFITS,

A8 =9 —5—79 Ly ks34 7 No.3ASSY

-38-

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



(20) 35U aUTIL—FR—R ¢8 LHERGEA
FHELEBEWE S IZRGPOERI
B4y T AL, BET 5.

BETRERUSNMNIEBEIZELTEA Sy T #RAW
S92 a 0TI —RR—XAMbERGR &
FHELBEWEKSICEAET %,

s bSO 3 VIL—RHR—AN

XU LW EEERBLEET %,

(2L)itilR— R ¢ 10 Z 80mm - 620mm, 7R—XR ¢ 4 % 450mm IZHIERT 5,

(22)DF—X

QR—R/INV K #4

@F—R ¢$4L=450

@ffitsAR—R ¢ 10 L=80
®r—R=vFIL ¢4 H
®hr—R=v )L ¢10 A

DrA4Z5y T

ZRAV. YV)—NLIFBEREEMAILTS,

cIR—RZ Y TILEMF FOBRIZIZ S —ILT—T %
FRAYT 5,

-39-

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



(23)DMENF 2 —LR—RZEH L. V=TIV THEEERE TR 5,

(24)) =T NI TEEBEEREE
DrA45yT
AL, ) 1Y)—T/3LT ASSY [ZER{TIT 5,

-40 -
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



CHEZAY FMNUIN—TITHA KNI
E5)EmA LI LI-MIETIOY NV /IS—I 7 HA K%
BIEE M E T LS GRIZHET 5,

(6)#IEHRNOD (EEMAD - @ - QRIHEHZ YIS,

P TEEERDED., RTEYMELE THREZITE S,

I‘ I e \
@ (EamEA)

o
- -

- 41 -

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



@NMILEMETIOY CNUR—IF7HA K (BIEER) %
MIEARIL S - FIES Yy TERL, BEMICERMGTS,

EMM SN LIE=METIOY AV —I7HA FOTLBGZOD (EAHA) fHEEHELYIRD,

P TEEERDED., RTREYMELE THREZITE S,
- JLERG E BB EER T 25D T LRRIYES ALY,

@ (EEAD

RIMILF=METIOL PNUIR—IFHA K (TLER) ZEMEMNIT S,

- 42 -
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



- Y923 A TRFIT

N—Y Xk

P12 YRR 5— 1
P14 A—/—/\7—7A—)O0—F vk ¢ 150-60 1
P22 LT —bFa—T ¢22 1
P30 Y5232 /847 No,2 1
P31 H45232847 No,3 1
P44 Y2301 F TS5k 1
P46 REANRATITSrvk 60 A 1
P51 avk—R ¢ 60 L=55 1
P52 yavk—R ¢60 L=70 1
P56 Dviavk—2R ¢ 60 L=75 1
P57 AR—HY— M4 L=15 2
P63 R—R=vFIL ¢$10 A 1
P66 R—RNUR #4 2
P67 FR—R/AUK #10 1
P69 FR—R/NUR #36 7
P71 TILAR PT1/8 1

-43 -

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~




P73 ANARILL M6 L=15 1
P74 RARILE M8 L=15 1
P86 RIYTTyv— M6 1
P87 ATV Ty v— M8 1
P89 Ty — M6 1
P90 Tyir— M8 1
P92 ISP F vk M6 1
P93 750+ vk M8 1
P99 INAFDRTIH— 1

BO)DY v aviRk—R ¢60L=75%
@F—R/IN K #36

ZRL,

A—N—F v — T ¥ —R{KASSY [CEfFF 5,

A—/IN\—F ¥ —T v —K{K ASSY |

(B1)H o384 T No,2 I
DR

@k—R=v 7L ¢10 A
ZERfE T

@Y Jyavik—R ¢60L=70
@FR—R/N K #36

EET,

Y49 32/84 T No,2

- R—R =y FIVEUT T DIEIZ I
= T—TEERT S

-44 -
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~




(32)%% 3 /34 7 No,2ASSY IZ

DYRKYHH—

=Wt 3,

FAAC S \

C RPN A —IZHBEARMECHEoTWAEZEY Y S 3 2/84 7 No,2ASSY flIZF 5,
B H
= (1

") AR OB —[EHERIZER T T TSV, YRR V52— DR T EMEA =Y,
BT EREYLEEEI O OUNHERLET .

#4923 084 T No,2ASSY |

(B3)DBL) T/ FIZ@ LIz R—R/NU K #36
EZRAWL.YY 2381 T No,2 ASSY ZEMIZRATITT S,

-45 -
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



GHETITFT V) —F—hbBN Lz, T770 kY —%
DAR—H— M4 L=15

I778tE Y —EHU232/84 7 No,3 DREIZHEA.
FERIL FERAWY S 23 /31 T No,3 [TEfFIT 5,

(35) R—/8—/J—JO—yOo—Fv K%
Dy yark—R ¢60L=55 P ———
@F—R/INU K #36
Q@NANALTITSry b 960 A
ZRL.

@Y a4 7 No3
(RT3 %,

@Be)yHoavATISry +%
®RARIL b M6 L=15
®7v¥r— M6
@QRTY 2T Ty v— M6
®75vTF vk M6

R,

@5 a4 FTNo3Ic
R+ T 5,

-46 -
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



(37)%%4 L 3 /84 7 No,3ASSY %

ORARIL b M8 L=15

@7y ¥y— M8

®@RFTY2T Iy v— M8

@752 F vk M8

®F—X/N2 K #36

AWV, BEmICRMAEFL

Y5 32/84 TNo,23DEEBEHLAEL T,
ReFFLEzARILE - 2500 F Y b - R—RNV F%E
AFEDHT B,

55232084 TNo,3ASSY IFT7 o0t H—
Bt HEAthEEEEICKED K S ICETIT S,
RO —EHERICHEARADGE

H4 384 7 No,3ASSY &

H4 33 284 7 No,2ASSY DEIZ
EREIATEREVWKSICRHBEE LET S,

@8 aAVHR—RADYR M)V Z—%EET S5
®FR—R/N> K #36
TS,

B =T\ TICEFITI=Fh—R ¢ 22 &
DR—R/N2 K #10
#EW., Y2 32/84 T No,2 I8 5,

(40)3 )L — b Fa—T ¢ 22 F%E L=400mm IZY]ET 5,

(41)EM ZERfT (+fz=7FR— R ¢ 22L=420mm (<
@Iy —kFa1—T ¢22 B L=400
HUT T 5,

(42)QMmtiHAR—X ¢ 10 &

@R—RIIN K #4

AL,

MEITO—NABEELHY Y L3284 T No,2 TGS B,

@METF7 7O Y —aRV 2 —2T7 70 —ICEfTIT 5,

(44)73“\/ I) >$LD\5ED1¢5&[:/\/( j‘g :/_)b;&EE{TJ-(_J-%)O

-47 -
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



6. E/G Hl{#RER &St i+

N—Y Xk

No. & H=E
P73 RARILE M6 L=15 1
P86 ATV Ty v— M6 1
P89 Ty r— M6 1
P100 F-CON iS + 0SC twhk 1
P101 F-CON /\—3R 2R 1
P102 N—RRIT Sk 1

(DMEECU [CEREh TS, ARV 3 —%

SEIT RTINS,

-48 -

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~




(2)$8iIE ECU N—RRZBEELTWERT—D
DRIV ~EESN T,

(3) FlilE ECU /N—H<RI(Z(2) THS LI=#IEARIL FZFLY
N—FRRTSH Yk
=EfTIT 5,

B N—FR TS5y ~ASSY %
DRABARIL M6 L=15
QAT T ITyv— N6
@7y r— M6

AWV, BEFEICERMATIT 5,

-49 -
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



(5) F-CON /\—Z®
DY T HZmF Tk
. N\YT)—DOTIREFICEET 5.

(6) F-CON /\—Z®

@V IHLEF BRE.

@ECU R F—RJL k

HBOL. RTA—TFT—RF %,

ool

(7) #61E ECU [Z F-CON /\—R X D
D~@axy 48—
ZEUTIT 5,

(8) Bn4}d L f=#iiE ECU /\— R X[Z F-CON /\— R XD
@~®ary 84—
ZEUTIT 5,

-50 -
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



(9) F-CON /\»—H XD
DERARY 54—

ZNLI A~y FBIFFERIOMIE ECU N—RRZERIC
Bl ZFRAATWA Y —ERKR—ILHASERIZE| EFAL,

s H—ERR—ILIE S —ILHETHKLEEZT S,

(10)F-CON &fA - OSC ZBIFERTHFICEIE L. BEAIZ5IERAA T F-CON/N—FRZD

D~B®axv48—%
F-CON A4 - 0SC ARIKIZEfTIT 5,

-51 -
HKS GT SUPERCHARGER SYSTEM Complete Kit

HONDA CR-Z 2010/02~



7. 7 —=ILR—YEFIF

BEEBEEICH > TEXZTE S,

7Ry bNNR— A =T yR—E—LERT TS,
(2782 bNVIR—FRTIT 5,

@7V rNYN—EZ—— LERTIT S,
@782 bNIN—YA FAN—FETIT D,
(G)EEER - IFERIR TS5 v ad—)L RERMIT 5,
OV T T UE—hN—FmTIT 5,

-52-
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



8. F54LavIL—FEA

N—Y Xk

No.

3
fein

PS5

k292307 )L—K

A—=N\—Fx—x—ASSY OREPEASBRIZIBERHMHTT,
SO a32 TI—FICEMNREATBRER—/INN—F¥r—Pv—ASSY KR

BERLES.

II— FEREDERPR—ZAPEVIIZEPHEALLGNE SIS
ERZTHE TS,

WSO aVIL—FE O RNIZEYNENEERERL.
FS54930T)L—KR%E$ 600cc(RFXRENDIIL—KE VIR
DVE—=2IL THREHELTWSHEET)EAL.

FrvTEFADS,

-53-

p) e N P v

a<

>

F

HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~




9. BfFIHEOERE, F5H a3V IL— FERE
AU ERTH%. BT FROELEETHS,

VIV URERIICTRENEIEEERET 5,

oul
G|

HRIERE i3
S92 aVTIL—FREMNELLITHOATLSD,
N—FR AR T8 @mAEERICFiH L TULVE LD,
F-CONN—FRADFERAL TWWEWA TL 3 UisRER IRV 4 —ERKShTL S D,
F-CON N—HRADT7—AMNHEEICERFITENTLNSD,
BN—RRZEBRLLIESATULELD,
T—)—0BRHFHRIL FEITEERIL FHERICHEDTH LD,
RNILERT—=)—DEICLO>MYEL>TULNED,
2923 TI—FDBITIL—REVIRNYZ—URNf TOREHLEEETH D,
INA T - R—REBOEEHIEE > TULELD,
R—RIZR CNABEDB (FALELD,
R—RNY FOEERIZHEE > TLVS D,
RILE - F vy MENEEIZCLE->TLSD,
BT =E@mMA L omY EBESN TS D,
NYTN)—DIAFRIFFITT—TILE—SFILHBERICEF T 5 TS D,
15| TUDOUFALDBULRLT—CDH~ LORIZHZH.
XEMA F-CONIS FRES L UT—FANFH.

—

Olo|N|[oja|d|wO|DN

[EEN
o

[EE
[N

=
N

[EY
w

[EEN
N

@QrS92a3VIN—FREE—H—FIZH 80cc EfF L TH =,
S92 avIL—FRDXvyTEZ/A LTIV UERHT S,

BT UIUREIER. TROEEXEEET 5.
1. TW—FREIODAAILLARNILATAYIRD,
TL—RRAUDIZES 923 VTIL—FRR-TL BB 2HRT 5,
2. TL—FE2UURADTIL—FNELGELENE S,
BCRDAICE—D—FIZERBLIZ S I3 VIIL—FEHRERT,
ZOE. 2D EHIANENESIZT B,
X Ny T)—inFERE. IEDBORBBREI VI NLETHA. EETEHY FHA
¥ IUDUHREE®R. BRPICGT A—N—Fr—Crv—ho “Orv350%937 ElVvof:
EBEIECAD, CNIEEF V2 aVITIL—FRBEFEFLIHN2~30RICEHCZAGEEIELEDOTHY.
EETIHAEL,

-54 -
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



BTV UBREICTREOEEEZERT 5,

BRPFILOUOEGE EFENE ST S, (T4 KU L YiER)

HERIEA HER
IV—RRA2DIZ S92 3 0TIL—FRNR-TLNS D,
HERF-CONIS® /ST—LED (J)—Y) [ZRITLTLSH, (BFD)
ML, FTTLa0TI—F AHK, TTHRRNATLGEND,
N—FRR, R—REMNF| 28RN TLVELD,
Bk 2T SENEND,

—

(O1 1 SN CVIN (V)

O £F-cons=.

PA=DA WA ]V @
o O ol B L. |

RER/ AL
(ERIZ70Y FARILIZEATLND)

G)LEFEBICEENEN EFHERE LR, T2 UMEEREE 1 00 2000rpm [Z#EFEFL .
BONMIIVDUEERIELT, P393 II—FRLALT—=DDI—F 0T LRIV(EFD)ET
HHENERL., BTFRRERAET S,

1,
T

X BoEFS3U2a TL—FK, F37230T—FRASTUVERRT
FryvTEZLTRELTLES,

29 2aYIN— FIIFHREBRAICEYIBRESN TS O, thDBFRTRELELES
BADEEPERERIGENHYET.

@) SO aVIN—FREAUIDFry TEEHADD,

-55 -
HKS GT SUPERCHARGER SYSTEM Complete Kit
HONDA CR-Z 2010/02~



HKS

GTSUPERCHARGER

Part No: 12001-AH001/AH004
HONDA CR-Z ZF1 (LEA-MF6)

INSTALLATION MANUAL

NAME OF PRODUCT | GT SUPERCHARGER SYSTEM

COMPLETE KIT STEP1 (P/N: 12001-AH001)

PART NUMBER COMPLETE KIT STEP2 (P/N: 12001-AH004)

HONDA CR-Z (DAA-ZF1)

APPLICATION X This kit is not applicable on vehicles equipped with a CTV transmission.

ENGINE LEA-MF6

YEAR 2010/02-

REMARKS + HKS will not be responsible for any and all damage to the vehicle’s engine
or other supplemental devices through the use of this product.

* This product includes a specific preset sub-computer; this product is best
used with the following parts on the Recommended Parts List.

* Using this product with any other parts may result in engine damage.

» HKS will not be responsible for any damage caused by using this product
with any other parts.

* High octane gasoline must be used

* DENSO Washer Assy (160200-5070) may be required due to the removal
of the factory washer tank when installing this Kit.

Complete Kit Recommended Parts List

ECU OEM with most recent factory flash

Catalytic Converter OEM or HKS Metal Catalyzer

Mid-Pipe OEM or HKS SUS Center Pipe

Muffler/Exhaust OEM or HKS Silent Hi-Power Exhaust or
HKS LEGAMAX Premium

Spark Plug HKS Super Fire Racing M40i or NGK heat
range 8 equivalent.

Engine OiIl HKS Engine Oil (Qil Viscosity must be 25W
or higher.)

- HKS will not be responsible for any damage caused by the use of this
product beyond the impeller’'s maximum RPM limit (110,000rpm) and/or
the specified engine RPM.

REVISION OF MANUAL

Rev. Number Date Manual Number Details
3-3.01 2010/09 | E04215-H15020-00 | 1% Edition
3-3.02 2011/03 E04215-H15021-00 | Instruction revised
3-3.03 2011/04 E04215-H15022-00 | Instruction revised
3-3.04 2012/02 | EO04215-H15023-00 | Instruction revised

Published in April, 2011 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)



INOTICE |
This manual assumes that you have and know how to use the tools and equipment necessary to safely
perform service operations on your vehicle. This manual assumes that you are familiar with typical
automotive systems and basic service and repair procedures. Do not attempt to carry out the operations
shown in this manual unless these assumptions are correct. Always have access to a factory service
manual. To avoid injury, follow the safety precautions contained in the factory service manual.

IATTENTION |
@ This manual indicates items you need to pay attention to in order to install this product safely and
lists precautions to avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after
modification and/or dismantling of this product.

This product was designed for installation on a specific factory vehicle.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent
instructions.

IAPPLICATION DATA |

If the maximum engine output is more than 200PS, it is recommended to replace and/or modify the
factory water pump pulley, A/C pulley and crank pulley to 6 rib since slippage of the 4 rib belt may occur.
Refer to the application list below for the suggested 6 rib belt when replacing and/or modifying the
factory pulleys.

Pulley Outside Diameter

Water Pump Pulley | Same as the factory pulley (The width should be wider.)

127.7mm (Shave all 4 ribs on the factory pulley. Prepare a 6 rib ring
and press fit the ring to the pulley.)

Crank Pulley Same as the factory pulley (Add 2 ribs to the pulley.)

A/C Pulley

Supercharger Pulley Application List
Supercharger Pulley *DlImpeller Max RPM 4 Rib Belt %@ 6 Rib Belt

Diameter (at 6500rpm) (Ref. Data)
9100 (Boost: 0.8kgf/cm?) Approx. 98000 4PK1245 6PK1265
995 (Boost: 0.9kgf/cm?) Approx. 103000 4PK1240 6PK1260
990 (Boost: 1.0kgf/cm?) Approx. 109000 4PK1225 6PK1245
985 (Boost: 1.2kgflcm?) Approx. 115500 6PK1240
980 (Boost: 1.4kgflcm?) Approx. 122700 6PK1230

For safety precautions and product warranty liabilities, the impeller’'s maximum RPM should not
exceed 110,000 rpm. HKS will not be responsible for any damage caused by the use of this product
beyond the impeller's maximum RPM limit.

-1- HKS GT SUPERCHARGER KIT
HONDA CR-Z



PARTS LIST

NO. DESCRIPTION QT REMARKS
1 Supercharger Unit Kit 1 GTS4015 HP
2 Large Capacity Injector 4 STEP2 only
3 Fluid Filter Element 1
4 Fluid Tank 1
5 Traction Fluid 1
6 Fluid Cooler 1
7 Elbow Fitting 2
8 Pulley 60mm 2
9 Supercharger Unit Pulley 1
10 Belt 1 4PK1240
11 | Intercooler 1
12 | Restrictor 1 Hole Dia.: STEP1-27mm-STEP2-34mm
13 | Bypass Valve Assembly 1
14 | Air Filter 1 150mm-60mm Red
15 | Hose 4mm 1 500mm
16 | Hose 8mm 1 3000mm
17 | Hose 10mm 1 1250mm
18 | Hose 22mm 1 500mm
19 | Oil Resistant Hose 10mm 1 1000mm
20 | Corrugated Tube 8mm 1
21 | Corrugated Tube 10mm 1
22 | Corrugated Tube 22mm 1
23 | Intercooler Inlet Pipe No.1 1
24 | Intercooler Inlet Pipe No.2 1
-2- HKS GT SUPERCHARGER KIT

HONDA CR-Z




PARTS LIST

NO. DESCRIPTION QT REMARKS
25 | Intercooler Inlet Pipe No.3 1
26 | Intercooler Outlet Pipe No.1 1
27 | Intercooler Outlet Pipe No.2 1
28 | Intercooler Outlet Pipe No.3 1
29 | Suction Pipe No.1 1
30 | Suction Pipe No.2 1
31 | Suction Pipe No.3 1
32 | Supercharger Bracket No.1 1
33 | Supercharger Bracket No.2 1
34 | Tensioner Bracket No.1 1
35 | Tensioner Bracket No.2 1
36 | Fluid Tank Bracket 1
37 | Intercooler Inlet Pipe Bracket 1
38 | Fluid Cooler Bracket No.1 1
39 | Fluid Cooler Bracket No.2 1
40 | Fluid Cooler Bracket No.3 1
41 | Intercooler Outlet Pipe Bracket No.1 1
42 | Intercooler Outlet Pipe Bracket No.2 1
43 | Intercooler Bracket 1
44 | Suction Pipe Bracket 1
45 | Universal Pipe Bracket 50mm 3
46 | Universal Pipe Bracket 60mm 1
47 | Suction Pipe Gasket 1
48 | Silicone Hose 50mm L=20 2

HKS GT SUPERCHARGER KIT

HONDA CR-Z




PARTS LIST

NO. DESCRIPTION QT REMARKS
49 | Silicone Hose 50mm L=55 3

50 | Silicone Hose 50mm L=70 1

51 | Silicone Hose 60mm L=55 2

52 | Silicone Hose 60mm L=70 1

53 | Silicone Hose 70mm L=20 2

54 | Silicone Hose 45mm-50mm 1

55 | Cushion Hose 50mm L=75 2

56 | Cushion Hose 60mm L=75 1

57 | Spacer M4 L=1.5 2 Brass
58 | Spacer M8 L=3.5 3

59 | Spacer M8 L=5 1

60 | Spacer M8 L=25 2

61 | Spacer N10 L=3.2 2

62 | Hose Fitting 4mm 1

63 | Hose Fitting 10mm 3

64 | Hose Clip 8mm 3

65 | Hose Clip 10mm 3

66 | Hose Clamp #4 5

67 | Hose Clamp #10 2

68 | Hose Clamp #28 16

69 | Hose Clamp #36 10

70 | Hose Clamp #40 2

71 Elbow PT1/8 1

72 | 3-way Connector PT1/8 1

-4 - HKS GT SUPERCHARGER KIT

HONDA CR-Z




PARTS LIST

NO. DESCRIPTION QT REMARKS
73 | Hexagon Bolt M6 L=15 8

74 | Hexagon Bolt M8 L=15 4

75 | Hexagon Bolt M8 L=20 3

76 | Hexagon Bolt M10 L=20 1

77 | Cap Bolt M6 L=12 5 Low Head Type
78 | Cap Bolt M6 L=15 3

79 | Cap Bolt M8 L=15 2

80 | Cap Bolt M8 L=50 2

81 | Cap Bolt M8 L=70 1

82 | Cap Bolt M10 L=20 3

83 | Cap Bolt M10 L=30 1

84 | Cap Bolt M10 L=35 2

85 | Flat Head Bolt M8 L=35 3

86 | Lock Washer M6 8

87 | Lock Washer M8 7

88 | Lock Washer M10 1

89 | Washer M6 11

90 | Washer M8 12

91 | Washer M10 7

92 | Flange Nut M6 4

93 | Flange Nut M8 6

94 | Flange Nut M10 1

95 | Sponge Sheet 3

96 | Tie Wrap (Large) 5

-95- HKS GT SUPERCHARGER KIT

HONDA CR-Z




PARTS LIST

NO. DESCRIPTION QT REMARKS

97 | Tie Wrap (Medium) 10

98 | Tie Wrap (Small) 10

99 | High-Octane Decal 1

100 | F-ConiS + OSC Set 1

101 | F-Con Harness 1

102 | Harness Bracket 1

103 | Instruction Manual 1 For Supercharger Kit

104 | Instruction Manual 1 For Factory ECU Data

105 | Installation Manual 1 For Supercharger Unit Kit
-6- HKS GT SUPERCHARGER KIT

HONDA CR-Z




\ 1. Removal of Factory Parts

Refer to this instruction manual and the factory service manual to remove the factory parts.

(1) Disconnect the negative cable from the battery.

(2) Remove the intake air tube .

(3) Remove the resonator chamber joint 2.

(4) Remove the air cleaner®.
(5) Disconnect the airflow sensor connector 2.
(6) Disconnect the air flow sensor 3.

Keep the removed bolts for later use.

(7) Remove the left and right side splash shields.
(8) Remove the engine under cover.

-7- HKS GT SUPERCHARGER KIT
HONDA CR-Z



(9) Remove the resonator (.

(10) Remove the front bumper side cover .
(11) Remove the front bumper center seal @.

(12) Remove the front bumper Q.
(13) Remove the front bumper center upper beam@®.

(14) Remove the front bumper air guide .

(15) Remove the right side headlight.

(16) Disconnect the hose and connector from the
pump, and remove the washer tank .

Prepare a replacement such as DENSO
160200-5070 Washer Assy.

(17) Reinstall the headlight in a later step.

-8- HKS GT SUPERCHARGER KIT
HONDA CR-Z



(18) Turn the auto tensioner pulley counterclockwise, and remove
the belt. When turning the auto tensioner, use a tool @ such
as Honda factory tool or box spanner. Place the tool as shown
in the diagram on the right.

(19) Remove the auto tensioner.

(20) Remove the bolt 2.

Lt T i
AN XUz
BTN R

I Vehicle's Front I

(21) Remove the intake manifold (.

-9- HKS GT SUPERCHARGER KIT
HONDA CR-Z



| 2. Replacement of Injectors (STEP2 only)

Part List

No. Description QT

P2 Large Capacity Injector 4

A WARNING

¢ To prevent an explosion and/or fire, work on the vehicle away from any flammable
areas. Also, do not work on the vehicle when the engine, exhaust pipes, and/or
catalyzer have not cooled down.

o Make sure fuel does not leak in order to prevent fire, referring to the factory manual.

¢ Disconnect the negative terminal of the battery before beginning installation to prevent
electrical damage and/or shock.

(1) Remove the fuel filler cap to release the fuel pressure to avoid fuel from leaking.

(2) Disconnect the connector from the injector.
(3) Remove the fuel pipe @.

(4) Remove the injector clip @ from the fuel pipe,
and remove the factory injector.

Catch the remaining fuel from the fuel pump with
a container.

(5) Apply silicone grease to the O-ring of the Large Capacity Injector.
(6) Install the Large Capacity Injector to the fuel pipe as the factory injector was originally installed.

After replacing the injectors, the factory fuel efficiency meter cannot function accurately.

-10- HKS GT SUPERCHARGER KIT
HONDA CR-Z



| 3. Installation of Fluid Cooler

PARTS LIST

P16 P21
P65
P38
P73
p87 P64
P86
P89 [N POO [ P93 [ R e oy, o
No. Description QT
P3 Fluid Filter 1
P4 Fluid Tank 1
P6 Fluid Cooler 1
P7 Elbow Fitting 2
P16 Hose 8mm 1
P17 Hose 10mm 1
P20 Corrugated Tube 8mm 1
P21 Corrugated Tube 10mm 1
P36 Fluid Tank Bracket 1
P38 Fluid Cooler Bracket No.1 1
P39 Fluid Cooler Bracket No.2 1
P53 Silicone Hose 70mm L=20 2
P64 Hose Clip 8mm 3
P65 Hose Clip 10mm 3
P70 Hose Clamp #40 2
P73 Hexagon Bolt M6 L=15 1
P75 Hexagon Bolt M8 L=20 2
P86 Lock Washer M6 1
P87 Lock Washer M8 2
P89 Washer M6 1
P90 Washer M8 2
P93 Flange Nut M8 2
-11 - HKS GT SUPERCHARGER KIT

HONDA CR-Z



(1) Cut the Hose 8mm to 1000mm and 1250mm. Cut the Fluid Filter Element
Hose 10mm to 350mm and 570mm.

When cutting the 10mm Hose, do not disconnect the
hose from the fluid filter element as shown in the
diagram on the right.

(2) Remove the rubber cap from the Fluid Filter Element. _ Hose 10mm Rubber

(3) Cut the Corrugated Tube 8mm to 1000mm and 1250mm, and cut the Corrugated Tube 10mm to
350mm and 570mm. Cover each cut hose with the cut Corrugated Tube of the same length.

(4) Connect the cut Hose 10mm to the other side of
the Fluid Filter Element @ using the 10mm Hose

Clamp @.

(5) Install the Element Tank Bracket to the Fluid Tank
using the Silicone Hose 70mm L=20 ) and Hose
Clamp #40 .

(6) Remove the rubber cap from the hose fitting on the
lower part of the Fluid Tank and connect the Hose 10mm
@ using the Hose Clip 10mm .

-12 - HKS GT SUPERCHARGER KIT
HONDA CR-Z



(7) Route the hose as shown in the diagrams below. Install the Fluid Tank Assy to the vehicle using
the following parts.

@ Hexagon Bolt M6 L=15
@ Lock Washer M6
@ Washer M6

Adjust the angle of the Fluid Tank Assy so the hose does not get kinked.

(8) Install the Elbow Fittings to the Fluid Cooler (.

Install the Fittings in the directions shown in the
diagram on the right.

(9) Connect the 1000mm Hose 8mm () and the
1250mm Hose 8mm @ to the Fluid Cooler using the
8mm Hose Clamps Q.

(10) Install Fluid Cooler Bracket No.1 @ and Fluid
Cooler Bracket No.2 ® to the Fluid Cooler using
the following parts.

® Hexagon Bolt M8 L=20
@ Lock Washer M8
Washer M8

@ Flange Nut M8

-13- HKS GT SUPERCHARGER KIT
HONDA CR-Z



(11) Remove bolts M and @), and install the Fluid Cooler Assy to the vehicle.

Fluid Cooler Assy

(12) Pull the 1000mm Hose 8mm D and the 1250mm Hose 8mm @ from the both ends of the
A/C condenser to the engine room.

i
ol jel
.|4.L:I'llidlhl'H CEL

-14 - HKS GT SUPERCHARGER KIT
HONDA CR-Z



(13) Secure the Hose 8mm to D using Tie Wraps as
shown in the diagram so the hose does not come in
contact with other parts of the vehicle.

Secure the hose at other locations using tie wraps
if necessary.

(14) Connect the 1250mm Hose 8mm (@ to the Fluid
Tank using the 8mm Hose Clip @.

(15) Secure the Hose 8mmto D using the Tie Wrap as
shown in the diagram so the hose does not come in
contact with other parts of the vehicle.

Secure the hose at other locations using tie wraps
if necessary.

Front of vehicle

-15- HKS GT SUPERCHARGER KIT
HONDA CR-Z



| 4. Installation of GT Supercharger

Parts List

No. Description QT
P1 Supercharger Assy 1
P8 Pulley 60mm 2
P9 Supercharger Pulley 1
P10 Belt 1
P29 Suction Pipe No.1 1
P32 Supercharger Bracket No.1 1
P33 Supercharger Bracket No.2 1
P34 Tensioner Bracket No.1 1
P35 Tensioner Bracket No.2 1
P47 Suction Pipe Gasket 1
P58 Spacer M8 L=3.5 3
P59 Spacer M8 L=5 1
P60 Spacer M8 L=25 2
P61 Spacer M10 L=3.2 2
P77 Cap Bolt M6 L=12 5
P78 Cap Bolt M6 L=15 3
-16 - HKS GT SUPERCHARGER KIT

HONDA CR-Z




P79 Cap Bolt M8 L=15 2
P80 Cap Bolt M8 L=50 2
P81 Cap Bolt M8 L=70 1
P82 Cap Bolt M10 L=20 3
P83 Cap Bolt M10 L=30 1
P84 Cap Bolt M10 L=35 2
P85 Flat Head Bolt M8 L=35 3
P89 Washer M6 3
P90 Washer M8 5
P91 Washer M10 6
P93 Flange Nut M8 2

(1) Loosen the compressor housing bolt @ to loosen
the compressor housing plate 2.

(2) Rotate the Supercharger unit and compressor
housing @ , and adjust the angle of the
Supercharger Assy and compressor housing until
there is 2.5mm gap between the center line of the
Supercharger Assy plate’s both ends @ and the
center line of the compressor housing bolts & as
shown in the diagram below. Then, retighten the
compressor housing bolt @ and plate @.

After adjusting the angles of the Supercharger Assy and the compressor housing, temporarily
install the Supercharger Assy and the factory intake manifold to the vehicle; then temporarily install
the suction pipe. Make sure the pipe does not come in contact with any other parts of the vehicle.

Readjust the angle if necessary.

TorGUE SPECTNAm(KGHm) T=5(0.51)

-17 -

HKS GT SUPERCHARGER KIT
HONDA CR-Z



(3) Install Suction Pipe No.1 to the Supercharger Assy using the following parts.

@ Suction Pipe Gasket
@ Cap Bolt M6 L=15
® Washer M6

(4) Install the Pulley 60mm to Supercharger Bracket No.1 using the following parts.

@ Cap Bolt M10 L=30
@ Washer M10
® Spacer M10 L=3

TorGUE SPECTINSR(KGHR) T=43(4.38)

Pulley 60mm

-18 - HKS GT SUPERCHARGER KIT
HONDA CR-Z



(5) Insert the Spacer M8 L=3.5 @ between the
Supercharger Assy and the Supercharger
Bracket. Install the Supercharger Assy to
Supercharger Bracket No.1 using the Flat Head
Bolt M8 L=35 (D.

Supercharger Bracket No.1

TorGUeSpECINEm(KGRMN T-29(3.0)

(6) Install the Supercharger Pulley to the Supercharger Pulley
Supercharger Assy using the Hexagon Cap
Bolt M6 L=12 .

When tightening the bolt, hold the bolt in the
center of the pulley with a hexagon wrench so
the center part of the Supercharger does not
rotate.

IToraie SpecHNEm(KGHm)IT=10(1.02)

(7) Remove the factory engine fluid level gauge.
Cut the gauge as shown in the diagram on the
right.

(8) Reinstall the modified factory engine fluid level
gauge.

-19- HKS GT SUPERCHARGER KIT
HONDA CR-Z



(9) Remove the following parts from the Supercharger
Assy.

@ Rubber Cap 8mm
@ Rubber Cap 10mm
® Hose Clip 8mm

@ Hose Clip 10mm

Keep the hose clip 8mm and 10mm for later use.

(10) Connect the 1000mm Hose 8mm (O and the 570mm Hose 10mm @ to the Supercharger
Assembly using the 8mm Hose Clip @ and the 10mm Hose Clip 10mm @ removed from the
Supercharger Assembly in (9).

When working on the Supercharger Assy, place
a cushion on the radiator core support and put
the Supercharger on the cushion

Route the 570mm Hose 10mm under the radiator upper hose and A/C discharge hose when
connecting to the Supercharger Assy.

Route the 570mm Hose 10mm under the 1000mm Hose 8mm connected to the Supercharger
Assy when connecting to the Supercharger Assy.

-20 - HKS GT SUPERCHARGER KIT
HONDA CR-Z



(11) Install the Supercharger to the vehicle
using the following parts.

@ Cap Bolt M8 L=70
@ Cap Bolt M8 L=50
® Washer M8

@ Spacer M8 L=25
® Spacer M8 L=5

Torque Spec. N-m(kgf-m) T=24 (2.45)
NOTE

For easier installation, secure the bolt,
washer, and spacer on the lower part of
the Supercharger to the vehicle using
sealing tape. Make sure to peel off the
tape after installation is complete.

Adjust the position of the hose clamp and
hose fitting so the hose fitting on the
lower part of the Supercharger does not
get caught in the engine when installing
the Supercharger Assy.

(12) Secure the Hose 8mm and 10mmto @ to @
using tie wraps so the hoses do not come in
contact with other parts of the vehicle.

Secure the hose at other locations using tie
wraps if necessary.

It may be necessary to carefully bend the A/C
line for proper Supercharger clearance.

Front of vehicle

Front of vehicle

HKS GT SUPERCHARGER KIT
HONDA CR-Z



(13) Reinstall the factory intake manifold; then install Supercharger Bracket No.2 to the intake manifold
using the factory bolt and Supercharger bracket No.1 with the following parts.

T=24 (2.4) for intake manifold

Factory Bolt

@ Cap Bolt M8 L=15
@ Washers M8

@ Flange Nuts M8

(14) Install Tensioner Bracket No.2 to the lower part of the engine using the following parts.

@ Cap Bolts M10 L=35
@ Washers M10

* Make sure to install Tensioner Bracket No.2 in correct direction. Refer to the diagrams below.

IToiGUEISPECINEm(KGRMN T=43(4.38)

Tensioner Bracket No.2

(15) Install the Pulley 60mm to Tensioner Bracket
No.1 using the following parts.

@ Cap Bolt M10 L=20
@ Washer M10
® Spacer M10 L=3

IToGUEISpECINEm(KGREMN T=35(3.57)

Tensioner Bracket No.1

-22- HKS GT SUPERCHARGER KIT
HONDA CR-Z



(16) Select the appropriate ribbed belt referring to the application list on page 1. Route the belt as
shown in the diagram below.

- For easier installation of the belt, rotate the factory crank pulley clockwise while installing.

HKS Idler Pulley HKS S/C Pull
ulley

™, Factory Water Pump Pulley

i
/ »Vehicle’s Front
s
.

Factory A/C Pulley

Factory Crank Pulley

HKS Tensioner Pulley

(17) Install Tensioner Bracket No.1 to Tensioner Bracket No.2 using the following parts.

@ Cap Bolts M10 L=20
@ Washers M10

Move Tensioner Bracket No.1 up and down to adjust the belt tension to the indicated specification.

Tensioner Bracket No.1

Tensioner Bracket No.2

Measurement Position Belt Span3 Belt Tension (N{kg})
Between Idler Pulley & Crank Pulley 130mm 650 {66.3}

2 Input the belt span value to the measuring instrument when measuring the tension.

 After installing the belt and adjusting it to the specified belt tension, rotate the crankshaft a few
times and readjust the belt tension.

* The belt tension will settle between 2-20 hours after installation. Once the belt settles, re-measure
the tension and adjust if necessary. Periodically check the belt tension to make sure it's up to
specification.

+ Make sure the belt is correctly aligned with the grooves on the pulley.

ITorGUEISpECINEM(KGRm)N T-43(4.38)

-23- HKS GT SUPERCHARGER KIT
HONDA CR-Z



| 5. Installation of Intercooler and Piping

e [nstallation of Intercooler

Parts List

No. Description QT
P11 Intercooler 1
P40 Fluid Cooler Bracket No.3 1
P43 Intercooler Bracket 1
P49 Silicone Hose 50mm L=55 2
P68 Hose Clamp #28 4
P74 Hexagon Bolt M8 L=15 3
P75 Hexagon Bolt M8 L=20 1
P76 Hexagon Bolt M10 L=20 1
P87 Lock Washer M8 4
P88 Lock Washer M10 1
P90 Washer M8 4
P91 Washer M10 1
P93 Flange Nut M8 1
P94 Flange Nut M10 1
-24 - HKS GT SUPERCHARGER KIT

HONDA CR-Z



() Remove the factory horn (LO). Install the removed factory horn (LO) together with the factory
horn (HI).
il S N

s =%

o o7

(2) Temporarily install Fluid Cooler Bracket No.3
to the Intercooler using the following parts.

(DHexagon Bolts M8 L=15
@ Lock Washers M8
@ Washers M8

(3) After installing the bracket, install the
Silicone Hoses 50mm L=55 @ to the
Intercooler using the Hose Clamps #28 ®.

(4) Temporarily install the Intercooler Bracket to the vehicle using the following parts.

@ Hexagon Bolt M10 L=20
@ Lock Washer M10

® Washer M10

@ Flange Nut M10

Intercooler Bracket

To Vehicle Side

-25- HKS GT SUPERCHARGER KIT
HONDA CR-Z



(5) Temporarily install the Intercooler Assy to the fluid cooler using the following parts.
@ Hexagon Bolt M8 L=20

@ Lock Washer M8

® Washer M8

@ Flange Nut M8

[ v i

(6) After properly adjusting the position of the
Intercooler Assy with enough clearance from
surrounding parts, and install the Intercooler
Assy to the vehicle using the following parts.

@ Hexagon Bolt M8 L=15
@ Lock Washer M8
® Washer M8

Tighten all bolts and nuts temporarily installed.

Make sure the bottom intercooler mount (offset)
is towards the vehicle side.

(7) Secure the Hose 8mmto D in the diagram
using tie wraps so the hose does not come in
contact with any other parts of the vehicle.

Secure the hose at other locations using tie
wraps if necessary.

-26 -

HKS GT SUPERCHARGER KIT
HONDA CR-Z



¢ Installation of Intercooler Inlet Pipe

Parts List

No. Description QT
P23 Intercooler Inlet Pipe No.1 1
P24 Intercooler Inlet Pipe No.2 1
P25 Intercooler Inlet Pipe No.3 1
P37 Intercooler Inlet Pipe Bracket 1
P45 Universal Pipe Bracket 50mm 1
P50 Silicone Hose 50mm L=70 1
P54 Silicone Hose 45mm-50mm 1
P55 Cushion Hose 50mm L=75 1
P68 Hose Clamp #28 6
P73 Hexagon Bolt M6 L=15 2
P86 Lock Washer M6 2
P89 Washer M6 2
P92 Flange Nut M6 1

=27 -

HKS GT SUPERCHARGER KIT
HONDA CR-Z



(8) Temporarily install the Intercooler Inlet Pipe
Bracket to Intercooler Inlet Pipe No.2
using the following parts.

@ Silicone Hose 50mm L=70

@ Universal Pipe Bracket 50mm
® Hose Clamp #28

@ Hexagon Bolt M6 L=15

® Lock Washer M6

® Washer M6

@ Flange Nut M6

To Supercharger

Install the Cushion Hose 50mm @ and
Hose Clamp #28 (0 to the pipe.

- Make sure to install the Intercooler Inlet Pipe
Bracket to the correct side of Intercooler Inlet
Pipe No.2 referring to the diagram on the right.

(9) Temporarily install Intercooler Inlet Pipe No.2 to

@ Hexagon Bolt M6 L=15
@ Lock Washer M6
® Washer M6

(10) Temporarily install Intercooler Inlet Pipe No. 3 to
the vehicle.

Intercooler Inlet Pipe No.3

-28 - HKS GT SUPERCHARGER KIT
HONDA CR-Z



(11) Temporarily install Intercooler Inlet Pipe No.1 to the vehicle using the Silicone Hose 45mm-50mm

@ and Hose Clamps #28 . After properly adjusting the positions of Intercooler Inlet Pipe No.1,
2 and 3, tighten all bolts and hose clamps temporarily installed.

¢ Cut and affix the sponge sheet to locations on the pipe(s) that may come in contact with other parts

of the vehicle. It may be necessary to carefully bend the A/C line for proper Inlet pipe No.1
clearance.

Intercooler Inlet ipe No.1

To Supercharger

To Intercooler Inlet Pipe No.2

(12) Reinstall right side headlight.

e  Make sure intercooler pipe No.2 does not come in contact with the headlight. Adjust pipe as
necessary.

-29- HKS GT SUPERCHARGER KIT

HONDA CR-Z



o Installation of Intercooler Outlet Pipe

Parts List

No. Description QT
P13 Bypass Valve Assembly 1
P15 Hose 4mm 1
P18 Hose 22mm 1
P19 Oil Resistant Hose 10mm 1
P26 Intercooler Outlet Pipe No.1 1
P27 Intercooler Outlet Pipe No.2 1
P28 Intercooler Outlet Pipe No.3 1
P41 Intercooler Outlet Pipe Bracket No.1 1
P42 Intercooler Outlet Pipe Bracket No.2 1
P45 Universal Pipe Bracket 50mm 2
P48 Silicone Hose 50mm L=20 2
P49 Silicone Hose 50mm L=55 1
P51 Silicone Hose 60mm L=55 1
P55 Cushion Hose 50mm L=75 1
P62 Cushion Hose 4mm 1

-30 -

HKS GT SUPERCHARGER KIT
HONDA CR-Z



P63 Hose Fitting10mm 2
P66 Hose Clamp #4 3
P67 Hose Clamp #10 1
P68 Hose Clamp #28 6
P69 Hose Clamp #36 2
p72 3-way Connector PT1/8 1
P73 Hexagon Bolt M6 L=15 3
P86 Lock Washer M6 3
P89 Washer M6 3
P92 Flange Nut M6 2

(13) Temporarily install Intercooler Outlet Pipe No.1 to
the vehicle.

(14) Temporarily install Intercooler Outlet Pipe Bracket No.1 to Intercooler Outlet Pipe No.2 using
the following parts.

@ Silicone Hose 50mm L=20
@ Universal Bracket 50mm
® Hose Clamp #28

@ Hexagon Bolt M6 L=15

® Lock Washer M6

® Washer M6

@ Flange Nut M6

Install the following parts to the pipe: @ Silicone Hose 50mm L=55, Cushion Hose 50mm
L=75, and () Hose Clamp #28

To Intercooler Outlet Pipe No.3

To Intercooler Outlet Pine No.1

-31- HKS GT SUPERCHARGER KIT
HONDA CR-Z



(15) Remove the bolt @ in the diagram below, and temporarily install Intercooler Outlet Pipe No.2 to
the vehicle.

Vehicle’'s Front

Vehicle's Front

(16) Insert the gasket of the Bypass Valve Assy and install the Bypass Valve Assy to Intercooler Outlet
Pipe No.3 .

(17) Cutthe Hose 22mm to 420mm in length.
(18) Install the 420mm Hose 22mm @ and Hose Clamp #10 Q.

Bypass Valve Assy

(19) Temporarily install Intercooler Outlet Pipe Bracket No.1 to Intercooler Outlet Pipe No.2 using
the following parts.

@ Silicone Hose 50mm L=20 ® Lock Washer M6
@ Universal Pipe Bracket 50m ® Washer M6
® Hose Clamp #28 @ Flange Nut M6

@ Hexagon Bolt M6 L=15
Install the Silicone Hose 60mm L=55 (@ and Hose Clamp #36 to the pipe.

Intercooler Outlet Pipe No,3

-32- HKS GT SUPERCHARGER KIT
HONDA CR-Z



(20)

Install Intercooler Outlet Pipe No.3 to the vehicle using the following parts.

@ Hexagon Bolt M6 L=15
@ Lock Washer M6
@ Washer M6

Determine the installation position of Intercooler Outlet Pipe No.1, 2, and 3.
Tighten all bolts and nuts temporarily installed.

¢ Cut and affix the sponge sheet to locations on the pipe(s) that may come in contact with other parts

of the vehicle.

(21)

(22)

(23)

Intercooler Outlet Pipe No. 3 Assy

Secure the Hose 8mm to (D using a tie wrap so
the hose does not come in contact with other
parts of the vehicle as shown the diagram on the
right.

Secure the hose at other locations using tie
wraps if necessary

Make sure the hose does not get kinked or
pinched.

Cut the Oil Resistant Hose 10mm to 80mm and 620mm in length. Cut the Hose 4mm to 450mm
in length.

Assemble the following parts to make the bypass
valve activation hose connections as shown in
the diagram on the right.

@ 3-way Fitting

@ Hose Clamps #4

® Hose 4mm (L=450mm)

@ Oil Resistant Hose 10mm (L=80mm)

® Hose Fitting 4mm

® Hose Fittings 10mm

@ Tie Wrap

Install the hose fittings using sealing tape.

-33- HKS GT SUPERCHARGER KIT
HONDA CR-Z



(24) Remove the factory vacuum hose, and install the 3 way fitting Assy between the intake manifold
and factory vacuum hose.

(25) Connect a 4mm rubber hose from the 3 way fitting to the Bypass Valve Assy using a Tie Wrap (.

-34 - HKS GT SUPERCHARGER KIT
HONDA CR-Z



e Modification of Factory Front Bumper Air Guide

(26) Separate the removed factory front bumper air guide
to the resin part and the rubber part. Resin Part

Rubber part

(27) Cutoff @ on both sides of the resin part and 2, and the shaded portion Q.

The actual sizes to cut off may be slightly different. Measure the sizes using the actual parts
before cutting.

(28) Install the modified resin part of the factory front bumper air guide to the vehicle using the factory
bolts and clips.

-35- HKS GT SUPERCHARGER KIT
HONDA CR-Z



(29) Cut off the shaded portion @ on both sides of the rubber part of the factory front bumper air
guide.

The actual sizes to cut off may be slightly different. Measure the sizes using the actual parts
before cutting.
Do not cut off the rubber part to connect the resin part and the rubber part.

D(Left & Right)

(30) Install the rubber part of the factory front bumper air guide to the vehicle.

- 36 - HKS GT SUPERCHARGER KIT
HONDA CR-Z



¢ Installation of Suction Pipe

Parts List

No. Description QT
P12 Restrictor 1
P14 Air Filter 150mm-60mm Red 1
P22 Corrugated Tube 22mm 1
P30 Suction Pipe No.2 1
P31 Suction Pipe No.3 1
P44 Suction Pipe Bracket 1
P46 Universal Pipe Bracket 60mm 1
P51 Silicone Hose 60mm L=55 1
P52 Silicone Hose 60mm L=70 1
P56 Cushion Hose 60mm L=75 1
P57 Spacer M4 L=1.5 2
P63 Hose Fitting 10mm 1
P66 Hose Clamp #4 2
P67 Hose Clamp #10 1
P69 Hose Clamp #36 7
-37 - HKS GT SUPERCHARGER KIT

HONDA CR-Z



P71 Elbow PT1/8 1
P73 Hexagon Bolt M6 L=15 1
P74 Hexagon Bolt M8 L=15 1
P86 Lock Washer M6 1
P87 Lock Washer M8 1
P89 Washer M6 1
P90 Washer M8 1
P92 Flange Nut M6 1
P93 Flange Nut M8 1
P99 High-Octane Decal 1

(31) Install the Cushion Hose 60mm L=75 D to the
Supercharger Assy using the Hose Clamp #36
@.

(32) Install the Elbow @ and Hose Fitting 10mm @
to Suction Pipe No.2; then, install the Silicone
Hose 60mm L=70 @ and Hose Clamp #36 to the

pipe.

Install the hose fitting using sealing tape.

-38 - HKS GT SUPERCHARGER KIT
HONDA CR-Z



(33) Install the Restrictor (D to Suction Pipe No.2.

Install the convex side of the restrictor to the pipe.

WARNING

The restrictor must be installed properly and correctly.
Incorrect installation may cause the engine damage.

Suction Pipe No.2

(34) Temporarily install Suction Pipe No.2 to the
vehicle connecting the Hose Clamp #36 installed
in (31).

(35) Insert the Spacers M4 L=1.5 between the airflow
sensor and Suction Pipe #3 and install the airflow
sensor to Suction Pipe #3 using the factory bolts.

Suction Pipe No.3

-39- HKS GT SUPERCHARGER KIT
HONDA CR-Z



(36) Temporarily install the Air Filter to Suction Pipe

No.3 @ using the following parts.

@ Silicone Hose 60mm L=55
@ Hose Clamps #36
®@ Universal Pipe Bracket 60mm

(37) Temporarily install the Suction Pipe Bracket to
Suction Pipe No.3 using the following parts.
® Hexagon Bolt M6 L=15
® Lock Washer M6
@ Washer M6
Flange Nut M6

(38) Temporarily install Suction Pipe No.3 to the
vehicle using the following parts.
@ Hexagon Bolt M8 L=15
@ Lock Washer M8
® Washer M8
@ Flange Nut M8
® Hose Clamp #36
Determine the installation positions of Suction
Pipe No.2 and 3; then tighten all Bolts, Flange
Nuts, and Hose Clamps temporarily installed.
Install Suction Pipe No.3 placing the airflow
sensor’'s installation side vertically to the
ground.
Make sure there is no gap between Suction
Pipe No.2 and 3 so the Restrictor can be placed
securely.

(39) Install the Hose Clamp #36 ® to secure the

Restrictor inside the Silicone Hose.

-40 -

HKS GT SUPERCHARGER KIT
HONDA CR-Z




(40) Connect the Hose 22mm from the Bypass Valve
to Suction Pipe No.2 using the Hose Clamp #10.

(41) Cut the Corrugated Tube 22mm to 400mm in
length.

(42) Connect the 400mm Corrugated Tube 22mm to
the 420mm Hose from the vehicle.

(43) Connect the Oil Resistant Hose 10mm Q) to the
factory blow-by hose and Suction Pipe No.2 using
the Hose Clamp #4 @.

(44) Connect the factory airflow sensor connector to
the airflow sensor.

(45) Affix the High-Octane Decal on or near the gasoline filler cap.

-41 - HKS GT SUPERCHARGER KIT
HONDA CR-Z



| 6. Installation of Engine Management Parts

Parts List

No. Description QT
P73 Hexagon Bolt M6 L=15 1
P86 Lock Washer M6 1
P89 Washer M6 1
P100 F-CON iS + OSC Set 1
P101 F-CON Harness 1
P102 Harness Bracket 1

(1) Disconnect 3 connectors from the factory ECU.

- 42 -

HKS GT SUPERCHARGER KIT
HONDA CR-Z



(2) Remove the bolt @ from the bracket securing the factory ECU
harness.

(3) Install the Harness Bracket to the factory ECU harness
using the factory bolt removed in (2).

Factory Bolt

(4) Install the Harness Bracket to the vehicle using the
following parts. For US spec vehicles: use the forward
hole. It may also be necessary to bend the harness
bracket for proper harness clearance to the brake
master cylinder.

@ Hexagon Bolt M6 L=15
@ Lock Washer M6
® Washer M6

(5) Connect the red spade terminal @ from the F-Con
harness to the positive terminal of the battery.

(6) Tighten the black spade terminal @ from the F-Con
harness with the ECU bracket bolt @. Connect the
terminal to a good chassis ground.

-43 - HKS GT SUPERCHARGER KIT
HONDA CR-Z



(7) Connect the F-Con harness connector D to @ to
the factory ECU.

(8) Connect the F-Con harness connector @ to ® to
the removed factory ECU harness.

(9) Route the F-Con harness connectors (D to the
vehicle’s interior through the same rubber grommet
used for the factory ECU harness.

Cover the hole with waterproof sealant after the
connector was routed.

(10) Mount the F-Con main unit and OSC main unit on the right front seat foot area of the compartment.
Connect the F-Con harness connector 1 to & to the F-Con and OSC.

-44 - HKS GT SUPERCHARGER KIT
HONDA CR-Z



| 7. Reinstallation of Factory Parts

Refer to the factory service manual to reinstall the factory parts.

(1) Reinstall the front bumper center upper beam.
(2) Reinstall the front bumper.

(3) Reinstall the front bumper center seal.

(4) Reinstall the front bumper side cover.

(5) Reinstall the left and right side splash shields.
(6) Reinstall the engine under cover.

- 45 -

HKS GT SUPERCHARGER KIT
HONDA CR-Z



| 8. Filling Traction Fluid

Parts List

No.

Description

QT

PS5

Traction Fluid

(1)

This step MUST be conducted prior to starting the engine.

Starting the engine without first adding Traction Fluid can lead to damage to the

Supercharger Assy.
Do not allow foreign objects to mix with the Traction Fluid.

The internal components of the Supercharger Assy are very precise and exact; foreign
objects mixed with Traction Fluid can lead to damage to the Supercharger Assy.

Check to make sure that there are no foreign objects
in the Fluid Tank. Add 600cc of Traction Fluid to
the Fluid Tank (up to the dotted line in the diagram).

Close the cap properly and securely.

Fluid Tank Level

>

- 46 -

HKS GT SUPERCHARGER KIT

HONDA CR-Z




| 9. Confirmation after Installation / Checking the Traction Fluid Volume

Check the following after the installation process is complete.
(1) Check off the following before starting the engine:

Items to confirm: Check
1 | Make sure the hose layout is correct.
5 Make sure the wiring harnesses and _installed components do not come in
contact with any other parts on the vehicle.
3 | Make sure the unused connectors on the F-Con Harness are left open.
4 | Make sure the F-Con Harness is connected to a good chassis ground.
5 | Make sure the harness is not pinched at any point.
6 | Make sure all bolts (especially the pulley bolts) are tightened properly.
7 | Make sure the belt is properly aligned with the grooves of the pulley.
8 | Make sure the Traction Fluid is at the correct level.
9 | Make sure all pipes and hoses are routed and connected correctly.
10 | Make sure hoses are not kinked or bent.
11 | Make sure all hose clamps are tight.
12 | Make sure all bolts and nuts are tightened.
13 | Make sure all installed components are secured.
14 | Make sure the negative cable terminal is securely attached to the battery.
15 | Make sure the engine fluid level dipstick is between H — L.

*The supplied F-CON iS unit is pre-programmed.

(2) Prepare 80cc (2.7 0z) of Traction Fluid in a beaker or small container, open the fluid cap

and start the engine.

(3) Immediately after starting the engine, perform the following:
Check to make sure that the fluid level starts to decline, and then increase again.
Add fluid from the 80cc beaker or small container, so that the fluid Tank level does not get

D)
i)

empty. Also make sure that the Fluid Tank does not overflow.

Y Engine stalling may occur right after reconnecting the cable to the battery. This is normal.
XThere may be some unusual or unpleasant noises emanating from the Supercharger Assy
after starting the engine. This is normal, and this noise will go away after the Traction Fluid

warms up (approximately 2-3 minutes).

-47 - HKS GT SUPERCHARGER KIT

HONDA CR-Z



(4) Start the engine and perform the following checks after the engine reaches normal operating
temperature:

Do not raise the engine RPM while the engine is warming up; let it idle.

Items to confirm: Check
Make sure the Traction Fluid returns to the Fluid Tank.
Make sure @ Power LED on the F-CON iS is ON. (See diagram below)
Make sure there are no leaks in the fuel, Traction Fluid, coolant, or piping.

Make sure there is no excessive stress on any harnesses, fuel lines or hoses.

G WIN|F-

Make sure the installed parts do not come in contact with any other parts.

Front Panel |

co Ol mEm ..

Internal Panel
(Hidden behind the front panel)

(5) After verifying the above items, raise and keep the
RPM stable at 2000RPM for 10 seconds.
Immediately shut off the engine and check the
Traction Fluid level. The level needs to be at level
indicated in D18-2. If it is lower, add Traction Fluid as
necessary.

*If there is excess Traction Fluid remaining in the
bottle, replace the cap on the bottle and store in a

safe location. Always store excess Traction Fluid in
the original bottle. ©)

(6) Put the Fluid tank cap back on.

The installation process is now complete.

-48 - HKS GT SUPERCHARGER KIT
HONDA CR-Z



	12001-AH001_AH004(E04215-H15023-00)日
	12001-AH001_AH004(E04215-H15023-00)英文.pdf

